

MILL'S INSPECTION CERTIFICATE

BUYER: [REDACTED]

SPECIFICATION: GB/T3091-2001

COMMODITY: ERW STEEL PIPE

STEEL GRADE: S185-S235JR

ITEM NO	SIZE OD X WT X L(MM)	AMOUNT PCS	QUANTITY (KGS)	CHEMICAL COMPOSITION(%)				TENSION TEST			END FLATTENING TEST	ON-DESTRUCTIVE TEST	REMARK
				C	Mn	P	S	T.S.	Y.P.	E.L.			
								Mpa	Mpa	(%)			
1	1"x2.75x6000	1,505	18.78	0.140	0.400	0.030	0.026	350	215	26	G	G	
2	1/4"x2.5x6000	3,150	13.07	0.130	0.500	0.022	0.024	345	210	25	G	G	
3	2"x2.9x6000	1,500	36.96	0.130	0.500	0.022	0.024	345	210	26	G	G	
4	2-1/2"x3.25x6000	1,500	50.33	0.140	0.400	0.030	0.026	350	215	26	G	G	
5	4"x4.0x6000	600	39.17	0.130	0.350	0.022	0.024	345	210	25	G	G	
6	5"x4.25x6000	600	51.22	0.130	0.500	0.022	0.024	345	210	25	G	G	
7	6"x4.75x6000	600	65.47	0.130	0.500	0.022	0.024	345	210	26	G	G	
TOTAL		9,455	275.00										

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN TESTED IN ACCORDANCE WITH ABOVE SPECIFICATIONS AND THE RESULTS OF ALL TESTS ARE ACCEPTABLE .

